
 1-800-222-8785 

www.masterack.com 

Page 1 of 3 

RM471008 Rev 1 

            GRAB HANDLES 
INSTALLATION INFORMATION 

BEFORE INSTALLATION PLEASE REVIEW THIS ENTIRE DOCUMENT, 
UNTIL YOU ARE COMPLETELY FAMILIAR WITH ALL STEPS BEFORE BEGINNING. A “PRACTICE RUN” OF THESE STEPS / PROCEDURES 

MAY BE HELPFUL TO ASSIST YOU IN FAMILIARIZING YOURSELF THOROUGHLY, AND AVOIDING COSTLY ERRORS. 

 

Hardware 

RM511464 

1/4-20 x 1.75, SCREW HHC 

GR8 ZP FULL THD 

(QTY. 4) 

0SS011P 

CHANNEL NUT 

(QTY. 4) 

#SRT25PB280 

PRE-BULB PLUSNUT 

(QTY. 2) 

#C500-25 

PLUSNUT TOOL 

(QTY. 1) 

1/4-20 GALV 

SPLIT LOCK WASHER 

(QTY. 4) 

1/4 SAE 

ZINC WASHER 

(QTY. 4) 

COLLAR 

1” OD X .375 THK 

 (QTY. 4) 

Recommended Tools 

A I R  /  H A N D  R A T C H E T

7 / 1 6 ”  S O C K E T

http://www.masterack.com/


 1-800-222-8785

 www.masterack.com 

Page 2 of 3 

RM471008 Rev 1 

TORQUE SETTING: 

Size – 1/4 = 7 – 9.5 Ft.-Lbs. 

AT SECOND HOLE FROM TOP 

SECURE HANDLE AS SHOWN 

PER GRAB HANDLE 

 (1) 1/4-20 x 1.75 SCREW 

(1) 1/4 SPLIT LOCK

WASHER

(1) 1/4 WASHER

(1) COLLAR

(1) CHANNEL NUT

GRAB HANDLE 

HOLE MUST BE DRILLED IN THIS LOCATION 

SECURE HANDLE AS SHOWN 
PER GRAB HANDLE 

 (1) 1/4-20 x 1.75 SCREW 

(1) 1/4 SPLIT LOCK

WASHER

(1) 1/4 WASHER

GRAB HANDLE 

(1) COLLAR

(1) INSTALLED PLUS NUT

(SEE PAGE 3)

 

            GRAB HANDLES 
INSTALLATION INFORMATION 

http://www.masterack.com/


 1-800-222-8785

 www.masterack.com 

Page 3 of 3 

RM471008 Rev 1 

         GRAB HANDLES 
INSTALLATION INFORMATION INSERTING PLUSNUTS 

http://www.masterack.com/


3 Year / 36,000 Mile Limited Warranty 

(3) years or 36,000 miles (60,000 KM)


	Warranty Page.pdf
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7


